ResearchGate

See discussions, stats, and author profiles for this publication at: https://www.researchgate.net/publication/267775530

Municipal Water Supplies from Forest Watersheds in Oregon: Fact Book and
Catalog

Article
CITATION READS
1 141

2 authors, including:

Paul W Adams
g Oregon State University
41 PUBLICATIONS 578 CITATIONS

SEE PROFILE

All content following this page was uploaded by Paul W Adams on 04 June 2015.

The user has requested enhancement of the downloaded file.



Municipal Water Supplies from
Forest Watersheds in Oregon:

Fact Book and Catalog

| Johnson (r¢
Watershe

by
Paul W. Adams & Mark Taratoot

Forest Engineering Department
Oregon State University

Sponsored by
[...]
“gallery springs” can be blended with river flow when taste and odor are a problem.
This springs source can produce over 1.3 MGD when the water table is high, but only
yields around 1.0 MGD in the summer.

Water quality is monitored using lab instruments and portable testing devices. Tests
include alkalinity, hardness, specific conductance, and total dissolved solids.

Watershed:

Water supplies from the Molalla River come from a large watershed (over 300 square
miles) with diverse activities and ownerships. Watershed elevation ranges from about
100 at the intake to 4000 feet at the upper basin, with local annual precipitation
(primarily rainfall) increasing from about 45 to over 100 inches over this distance. Utility
personnel do not have specific information on the basin size, ownership and vegetation
patterns, and management activities on the watershed. The area does include
significant federal and private forest lands in the uppper watershed as well as
agricultural and developed areas nearer the city’s water intake. The City of Canby owns
25 acres within the watershed.

44



Listed Threatened and Endangered species (winter steelhead and spring chinook
salmon) present some management issues within the watershed. Currently, the Canby
Utility Board is working with the ODF&W, USGS, Army Corps of Engineers, OWRD,
USFS and DEQ is in the process of obtaining a NPDES permit for the gallery springs.

Some local assessment work has been completed by the OHD, including a water
system plant evaluation in January 1998. Detailed delineation of the the Molalla River
watershed by the DEQ is expected to be completed in the near future. The Canby
Utility Board currently does not have GIS information for the watershed, but the DEQ
used some GIS data to assist in location of the watershed boundaries and the water
intakes. A local watershed group, Molalla River Watch, is active in the area.

Personnel for the Canby Utility Board identified two major areas of concern for their
water system and watershed. First, as Canby continues to grow, there is concern that
water supply may not be able to meet demand. Second, concern exists about the water
intake relative to the current NPDES permit.

Local Contacts & Information:

City of Canby, PO Box 930, Canby, OR 97013
Phone (503) 266-4021 Fax (503) 266-7961
Email: adcockm@ci.canby.or.us Web: www.ci.canby.or.us

DEQ Portland (watershed delineation): Sharee Stewart, (503) 229-5413
OHD (plant evaluation& sanitary survey): Mike Grimm, (503) 731-4317
Molalla River Watch, PO Box 867, Molalla, OR 97038, (503) 829-2195.

Water supply operator: Canby Utility Board, City of Canby

Water supply source: Molalla River & groundwater springs
Water supply capacity: 6.00 MGD

45



CLACKAMAS AREA

The Clackamas River Water system is a major water supplier in the eastern Portland
metropolitan area, using water from the Clackamas River. This system has two primary
service areas that supply over 51,000 water users through over 16,000 connections.
Like most of the region surrounding Portland, the areas served by the Clackamas River
Water system grew significantly in the 1990’s.

Water Supply System:

The Clackamas River Water system uses a conventional treatment plant that includes
sedimentation, coagulation, filtration, and disinfection. Storage for the system is divided
between the two service areas. There is 20 MG of storage for the North Service Area,
and 10 MG for the South Service Area. Information on water demand was only
provided for the North Service Area. Average demand is 14 MGD, and peak demand
has been 32 MGD.

There are no backup wells. However, the system is interconnected with other local
water districts and cities, which provides an emergency backup source. Water quality
data includes TOC, nutrients, SOC, VOC, and I0C for both raw and finished water.

Watershed:

At 972 square miles, the Clackamas River watershed is among the larger drainages
providing municipal water in Oregon. It extends from about 50 feet elevation near the
intake to about 5,000 feet at the eastern boundary along the Cascades divide. Local
precipitation ranges similarly from about 45 to 100 inches annually, with snow an
important water source at the upper elevations.

Reported ownership patterns for the watershed are about 2% local and state, 25%
private and 73% federal. Although the watershed is largely forested, agricultural and
developed areas are significant near the system intake. Recent and past activities have
included road construction and maintenance, clearcutting, and thinning/selective
harvest. However, in recent years, road building and logging have been very limited on
federal forest lands. Nursery and Christmas tree production, other agricultural land use,
and aggregate/gravel mining have been significant on private lands in the lower
watershed. Public lands are the focus of substantial recreational activities, including
fishing, hiking, road use, horseback riding, firewood cutting, limited permit and open
access hunting, bicycle riding, and 4x4, ATV and snowmobile travel.

Some assessments of various watershed characteristics and resources have been
completed. Clackamas River Water personnel have completed a nutrient analysis.
Data are being gathered currently for most of the USFS and BLM lands within the
watershed. Detailed assessments are expected for Clear Creek, Rock and Richardson
Creek, Deep Creek, and Clackamas River drainages. GIS data for the watershed are

46



available from various sources, including Portland Metro, USGS, USFS, DEQ, and
Clackamas County. Threatened and Endangered species occur or have habitat on the
watershed; listed species include salmonids and cutthroat trout. The Clackamas River
Basin Council is the only local watershed council reported by water system personnel.

Water system personnel shared many primary concerns for this watershed, including:
Limitations on water quantity. Specific concerns include: increased number of point and
non-point source pollution sources, increased urbanization, increased impervious
surfaces, open access in most of the watershed, maintaining diverse land uses and
economic bases, and increased ESA listings.

Limitations on water quality. Specific concerns include: turbidity, logging, road
maintenance, temperature, reservoirs, underground storage tanks, and septic tanks.

Local Contacts & Information:

Clackamas River Water, P.O. Box 2439, Clackamas, OR 97015
Phone (503) 722-9241

USDA Forest Service, Clackamas River Ranger District, Estacada Ranger Station
595 NW Industrial Way, Estacada, OR 97023
Phone (503) 630-6861

Clackamas River Basin Council, PO Box 1869, Clackamas, OR 97015
Phone (503) 650-1256 Fax (503) 657-8955 email: croc@teleport.com

Water supply operator: Clackamas River Water
Water supply source: Clackamas River, about 3 miles upstream from Willamette River

47



COOS BAY-NORTH BEND

Coos Bay and North Bend are adjacent cities located on the southern Oregon coast.
The two cities have a combined population of 26,265. The Coos Bay-North Bend Water
Board serves both cities plus the nearby communities of Charleston and Empire, with a
total of about 37,000 customers through over 12,000 connections. Personnel from the
Coos Bay-North Bend Water Board did not complete the written survey, but provided
some recent reports that contained some of the information presented here.

Water Supply System:

The Coos Bay-North Bend water supply system uses conventional filtration to treat its
raw water supplies. The primary water sources are Pony Creek and Joe Ney Creek,
which drain into three major storage reservoirs that currently have a total capacity of
860 MG. Groundwater sources (North Spit wells) also are used. The treatment plant at
Pony Creek (water from the Joe Ney Creek reservoir is pumped to the adjacent Pony
Creek drainage) has a capacity of 8 MGD; the North Spit plant 1 MGD. In recent years,
average daily demand has been about 6 MGD, with peak demand about 9.6 MGD.
Some of this demand is from industrial uses that do not require treated water. However,
because peak demand remains close to the total system capacity, an expansion of the
water storage facilities is underway. This includes raising the height of one of the Pony
Creek dams, which will increase reservoir capacity by one-third.

Watershed:

The Pony Creek and Joe Ney watersheds are located immediately south and west of
the City of Coos Bay. The two adjacent watersheds are similar in size and total about 8
square miles in area. At this coastal location, annual precipitation averages about 60-
65 inches even though the terrain is relatively gentle and elevations are generally under
500 feet. The watersheds are largely forested and some forest management activities
(timber harvest, tree planting, etc.) have occurred. Recent management activities have
been conducted with assistance from a professional forestry consultant in the area.
Access to the watersheds is restricted by locked gates, although a public right-of-way
crosses a portion of the divide between the Pony Creek and Joe Ney Creek drainages.

Local Contacts & Information:

Coos Bay-North Bend Water Board, PO Box 539, Coos Bay, OR 97420
Phone (541) 267-3128

City of Coos Bay, 500 Central Ave., Coos Bay, OR 97420-1895
Phone (541) 269-1181 Fax (541) 267-5615
Email: bgrile@coosbay.org Web: www.coosbay.org

City of North Bend, PO Box B, North Bend, OR 97459-0014

48



Phone: (541) 756-8500 Fax: (541) 756-8527
Email: combs@mail.coos.or.us Web: www.coos.or.us/~nbend

Water supply operator: Coos Bay - North Bend Water Board

Water supply district: Greater Bay Area

Water supply source: Pony Creek, Joe Ney Creek & Oregon Dunes (North Spit) Aquifer
Water supply capacity: 9.0 MGD (treated water)

Water distribution: Coos Bay, North Bend, Charleston, Empire and surrounding areas
Water system established: 1905

49



CORVALLIS

Corvallis is located along the Willamette River in the central portion of the valley. Itis
the home of Oregon State University, as well as some notable technology businesses.
Corvallis grew significantly in the 1990’s, and in 2000 its population reached 52,215
residents. Corvallis’ water system serves over 50,000 users through 13700
connections. The city relies on two major water sources, both surface supplies. One
intake is on the Rock Creek watershed on the east slope of Marys Peak. The City of
Corvallis owns a portion of the land in the Rock Creek drainage, but the current intakes
are above the city's property. The other intake is on the Willamette River, south
(upstream) of the city center.

Water Supply System:

The City of Corvallis has two major water treatment facilities, one for its Rock Creek
source and one for its Willamette source. About 40 percent of Corvallis’ water comes
from the Rock Creek watershed east of Marys Peak. Water treatment at the Rock
Creek plant consists of conventional methods, i.e., flocculation using aluminum sulfate,
sedimentation, multimedia filtration, and chlorination. Before distribution, fluoride is
added.

The balance of Corvallis’ water supply (highest in summer when flow from Rock Creek
is relatively low and demand is greatest) comes from the Willamette River, with
treatment at the H.D. Taylor plant. At this location, lime is added for pH adjustment,
then aluminum sulfate for flocculation, and sodium hypochlorite for pre-disinfection.
Water then moves to flocculation tanks. Fluoride is then added, as is a filter aid
polymer. After filtration, more sodium hypochlorite is added, and the water is stored.

Corvallis has several storage locations for both treated and untreated water. There are
two concrete “clearwells” for treated water. One is 10,000 gallons, and the other is
100,000 gallons. There is also one reservoir for untreated water in the Rock Creek
watershed that holds 100 million gallons. Additional storage is supplied by nine steel
reservoirs located on hills throughout Corvallis. This provides 21 million gallons of
stored water that is distributed through the system via gravity.

The average demand for Rock Creek water is 3.2 MGD. Although this plant has a
capacity of 7 MGD, only 3.5 MGD can be delivered because of limitations due to the
diameter of the transmission lines. Peak demand from Rock Creek has been 3.4 MGD,
close to the supply capacity. The Taylor Plant has a capacity of 21 MGD. Average
demand from this source is between 2 and 16 MGD, depending on season, with peak
use at the upper end of this range occuring in summer. There are no other backup
water sources.

50



The City of Corvallis collects water quality data beyond what is required by law. Each
week, stream water samples are collected and tested for E. coli. Turbidity, pH,
alkalinity, temperature and dissolved oxygen are sampled monthly.

Watershed:

The Rock Creek Watershed is located on the eastern flank of Marys Peak, about 12
miles west of Corvallis. Marys Peak is the highest point in the Oregon Coast Range, so
both elevations and precipitation amounts vary widely within the watershed (i.e., about
500-4000 feet and 60-120 inches, respectively). Significant precipitation falls as snow
during winter at the upper elevations, and a seasonal snowpack near the summit is not
unusual.

The total area of the Rock Creek Watershed is about 10,000 acres. Of this, the City of
Corvallis owns 2,500 acres, or 25% of the watershed. Most of the remaining 75% of the
watershed is federal land managed by the USFS, however, some small properties are
owned by the state (Oregon State University) and some private owners. City personnel
estimate that vegetation on the watershed consists of 8% hardwood forest, 60% conifer
forest, 30% mixed forest, and 2% grass and shrub. The hardwoods are located
primarily in the riparian zones.

Management activities on the watershed currently is limited. Timber harvesting
generally is excluded from the area, both because the City has an agreement with the
USFS and because of the presence of Northern Spotted Owl nests. Habitat or evidence
of other threatened and endangered species, i.e., marbled murrelet and bald eagles,
also are present. In the past three years, the only management activity reported for the
watershed is road maintenance. In the past twenty years, however, there were more
numerous activities including both clearcutting and thinning/selective harvest, and new
road construction. The discovery of owls was reported as the primary reason that these
activities were curtailed greatly.

Public access to the watershed is limited. Occasionally there are supervised tours of
the watershed, and forestry and environmental research and teaching are allowed by
permit. Some hunting is allowed, but is restricted to deer hunting primarily to protect
young forest reproduction. There is no overnight camping, and fires are prohibited.
Vehicles are prohibited; hunting is walk-in only, and gates remain locked. During
hunting season, there are increased patrols by watershed personnel.

Some assessments of the watershed and its surroundings have been completed,
including summaries by Oregon State University, the Siuslaw National Forest, and the
Marys River Watershed Council. The City of Corvallis has a GIS department, and much
pertinent information for the watershed has been entered into their data base.

Day to day management of the watershed is provided by the Water Operations

Supervisor, whereas long term management is directed by the Water/Wastewater
Operations Supervisor, with guidance from an advisory committee of local citizens.

51



Primary concerns identified by the Water/Wastewater Operations Supervisor are:

1. Protection of the quality water source by maintaining a closed watershed.

2. Working with adjoining property owners to prevent problems from trespass or
chemical contamination.

3. Using natural resources (i.e., timber) when possible.

4. Maintaining access for fire prevention and suppression.

Local Contacts & Information:

City of Corvallis, Public Works Department:, P.O. Box 1083, Corvallis, OR 97339-1083
Phone: (541) 766-6916  Email: Public. Works@ci.corvallis.or.us